
Page 8-10 2012 Precedent Illustrated Parts List

G

E

8

D

6

9

17

8

5

18

2

11

20

19

12
14

3

7

14

16

1

15

10

13

4

000213-003



E

G

8

2012 Precedent Illustrated Parts List Page 8-11

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

CARBURETOR INSTALLATION – FE350 (AS26)

1 1011697 Washer, 5/16 Flat ........................................................................................................................................ 1
2 1013746 Clamp, 0.301 ID Hose ................................................................................................................................ 1
3 1015137 Fuel Line (available by the foot) ........................................................................................................... 1
4 1016103 Screw, Pan Hd Tx, Taptite 6-32 .............................................................................................................. 2
5 1016438 Gasket, Carb To Intake Manifold ........................................................................................................... 1
6 1016440 Gasket, Engine to Insulator .................................................................................................................... 1
7 1016441 Gasket, Sprg Brkt To Carb OHV ............................................................................................................. 1
8 1016444 Bracket, Throttle Spring Return ............................................................................................................ 1
9 101648102 Insulator, Carburetor ................................................................................................................................. 1

10 101649002 Stud, M6-1.00 Two-Ended ...................................................................................................................... 2
11 1016547 Nut, M6 Flange ............................................................................................................................................ 2
12 1016572 Tube, Crankcase Vent ............................................................................................................................... 1
13 1016582 Spring, Throttle Return ............................................................................................................................ 1
14 1017466 Clamp ............................................................................................................................................................. 2
15 101820201 Shield, Governor ......................................................................................................................................... 1
16 101887601 Locknut, M6-1.00 Nylon Insert .............................................................................................................. 1
17 101973401 Gasket, Insulator To Bracket ................................................................................................................... 1
18 103507101 Carburetor Adapter w/ Tap .................................................................................................................... 1


